Test Report No. SHAEC2200064506 Date: 07 Jan 2022 Page 1 of 11

HENKEL CORPORATION
14000 Jamboree Road, lrvine, CA 92606

The following sample(s) was/were submitted and identified on behalf of the clients as : 84-3J

SGS Job No. : S§P22-000084 - SH

Sample Description ' Adhesive

Stylefttem No : 84-3J

Date of Sample Received : 04 Jan 2022

Testing Period : 04 Jan 2022 - 07 Jan 2022

Test Requested : Selected tesi(s) as requested by client.

Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Conclusion : Based on the performed tests on submitted sample(s), the results of Cadmium,

Lead, Mercury, Hexavalent chromium, Polybrominated biphenyls (PBBs}),
Polybrominated diphenyl ethers (PBDEs) and Phthalates such as
Bis(2-ethylhexyl) phthalate (DEHP), Butyl benzyl phthalate (BBF), Dibutyl
phthalate (DBP) and Diisobuty! phthalate (DIBF) comply with the limits as set by
RoHS Directive (EU) 2015/863 amending Annex I! to Directive 2011/65/EU.

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

Jontf Lar

Jenny L.an
Approved Signatory
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Test Report No. SHAEC2200064506

Test Results :

Test Part Descripfion :

Specimen No. SGS Sample ID Description
SN1 SHA22-000645.002  Dark green paste
Remarks :

{1) 1 mg/kg = 0.0001%

(2) MDL = Method Detection Limit
(3) ND = Not Detected { < MDL }
(4) "-* = Not Regulated

Date: 07 Jan 2022

RoHS Directive (EU) 2015/863 amending Annex Il to Directive 2011/65/EU

Test Method : (1) With reference to |[EC 62321-5:2013, determination of Cadmium by ICP-OES.
(2) With reference to |EC 62321-5:2013, determination of Lead by ICP-OES.
(3) With reference to IEC 62321-4:2013+AMD1:2017, determination of Mercury by ICP-OES.
(4) With reference to IEC 62321-7-2:2017, determination of Hexavalent Chromium by UV-Vis.
(5) With reference to IEC 62321-8:2015, determination of PBBs and PBDEs by GC-MS.
(6) With reference to IEC 62321-8:2017, determination of phthalates by GC-MS.

Test ltem(s) Limit Unit MDL o002
Cadmium (Cd) 100 mglkg 2 ND
Lead (Pb) 1000 mg/kg 2 ND
Mercury (Hg} 1000  mg/kg 2 ND
Hexavalent Chromium {Cr(V1})) 1000 mg/kg 8 ND
Sum of PBBs 1000 mg/kg - ND
Monobromebiphenyl mg/kg 5 ND
Dibromobiphenyl mg/kg 5 ND
Tribromebiphenyl mg/kg 5 ND
Tetrabromaobiphenyl - mg/kg 5 ND
Pentabromobiphenyl - mg'kg 5 ND
Hexabromobiphenyl mg/kg 5 ND
Heptabromobiphenyl . mg/kg 5 ND
Octabromobiphenyl - mg/kg 5 ND
Nonabromobiphenyl - mg/kg 5 ND
Decabromobiphenyl - mg/kg 5 ND
Sum of PBDEs 1000 mg'kg - ND
Menobromodiphenyl ether - mo/kg ] ND
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SGS

Test Report No. SHAEC2200064506 Date: 07 Jan 2022 Page 3 of 11

Test ltem(s Limit Unit MDL 002
Dibromodiphenyl ether . mg/kg 5 ND
Tribromodiphenyl ether - ma/kg 5 ND
Tetrabromodipheny! ether - mg/kg 5 ND
Pentabromodiphenyl ether - mg/kg 5 ND
Hexabromodiphenyl ether - mg/kg 5 ND
Heptabromodiphenyl ether - mg/kg 5 ND
Octabromodiphenyl ether - mg/kg 5 ND
Nonabromodiphenyl ether - mg'kg 5 ND
Decabromodiphenyl ether - mg/kg 5 ND
Di-butyl Phthalate {DBF}) 1000  mg/kg 50 ND
Benzyl Butyl Phthalate (BBP) 1000  mg/kg 50 ND
Di-2-Ethyl Hexyl Phthalate (DEHP) 1000 mglkg 50 ND
Diisobutyl Phthalates {DIBP) 1000 mglkg 50 ND
Notes :

(1) The maximum permissible limit is quoted from RoHS Directive (EU} 2015/863.

IEC 62321 series is equivalent to EN 62321 series
hitps://www.cenelec.eu/dynfwwwif?p=104:30:1742232870351101::::FSP_ORG_ID,FSP_LANG_ID: 12586
37,26

(2) The restriction of DEHP, BBP, DBP and DIBP shall apply to medical devices, including in vitro medical
devices, and monitoring and control instruments, including industrial monitoring and control instruments,

from 22 July 2021.
Beryilium {Be)

Test Method ;. With reference to US EPA 3052: 1998, analysis was performed by ICP-QOES.

Test Item(s) Unit MDL o2
Beryllium(Be) mg/kg 2 ND

Hexabromocyclododecane (HBCDDY})

Test Method :  With reference to IEC 62321:2008, analysis was performed by GC-MS.

Test [tem(s) Unit MDL 002
Hexabromocyclododecane (HBCDD) and all major diasterecisomers identified mg/kg 5 ND

{a-HBCDD, 8-HBCDD, y-HBCDD)
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Test Report No. SHAEC2200064506 Date: 07 Jan 2022 Page 4 of 11

Phthalates Co

Test Method :  With reference to |IEC 62321-8:2017, analysis was performed by GC-MS.

Test ltem(s) CAS NO. Unit MDL
Diisononyl Phthalate (DINP) 28553-12-0 mg/kg 50
/88515-48-0
Di-n-octyl Phthalate (DNOP) 117-84-0 mg/kg 50
Diisodecyl Phthalate (DIDP) 26761-40-0 mg/kg 50
/68515-49-1
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Test Report No. SHAEC2200064506 Date: 07 Jan 2022 Page 5 of 11

ATTACHMENTS

Elements (IEC62321) Testing Flow Chart

1) These samples were dissolved totally by pre-conditioning method according to below flow chart.

Sample Preparation

v

Sample Measurement

A 4

Acid digestion with
microwave/ hotplate

v

Filtration

! | 1

Solution Residue

v

1)} Alkali Fusion / Dry
Ashing
2) Acid to dissolve

A 4

ICP-OES/AAS

v
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Test Report
ATTACHMENTS

No. SHAEC2200064506

Date: 07 Jan 2022 Page 6 of 11

Hexavalent Chromium (Cr(Vl)) Testing Flow Chart

Sample Preparation
v
Sample Measurement
L 4 v
Nonmetallic Metallic
material material
ABS/PC/PVC Others v
¥ 3 Boiling water
- : extraction
Dissolving by Digesting at 3
ultrasonication 150~160°C .
¥ ¥ Adding 1,5-
diphenylcarba
Digesting at Separating to zide for color
60°C by get aqueous development
ultrasonication phase 3
! ]
UV-Vig
pH adjustment v
¥ DATA
Adding 1,5-
diphenylcarbazide for
color development
¥
UV-Vis
Y
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Test Report No. SHAEC2200064506 Date: 07 Jan 2022 Page 7 of 11
ATTACHMENTS

PBBs/PBDEs Testing Flow Chart

Sample cutting/preparation

8

Sample measurement

$

Solvent extraction

-

Concentration/ Dilution of
extraction solution

!

Filtration

L

GC-MS
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Test Report
ATTACHMENTS

No. SHAEC2200064506

Date: 07 Jan 2022 Page 8 of 11

Phthalates Testing Flow Chart

Sample cutting/preparation

!

Sample measurement

L

Solvent extraction

L

Concentration/Dilution

.

Filtration

L

GC-MS

DATA
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SGS

Test Report
ATTACHMENTS

No. SHAEC2200064506

HBCDD Testing Flow Chart

Date: 07 Jan 2022

Sample cutting/preparation

'

Sample measurement

!

Solvent extraction

L

Concentration/Dilution

!

Filtration

.

GC-MS
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Test Report No. SHAEC2200064506 Date: 07 Jan 2022 Page 10 of 11

ATTACHMENTS

Elements Testing Flow Chart

Sample cutting/preparation

!

Sample measurement

L

Acid digestion

L

Filtration

.

Solution

ICP-MS
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Test Report

Sample photo:

No. SHAEC2200064506 Date: 07 Jan 2022 Page 11 of 11

E- SHAEC2200064506 .

SHA22-000645.002

SGS authenticate the photo on original report only
** End of Report ***
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SGS

Test Report No. SHAEC2200084509 Date: 07 Jan 2022 Page 1 of 4

HENKEL CORPORATION
14000 Jamboree Road, Irvine, CA 92606

The following sample(s) was/were submitted and identified on behalf of the clients as : 84-3J°

SGS Job No. : S$P22-000084 - SH

Sample Description : Adhesive

Style/ltem No : 84-3J

Date of Sample Received : 04 Jan 2022

Testing Period ; 04 Jan 2022 - 07 Jan 2022

Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Lid.

Jorf Lan

Jenny Lan
Approved Signatory
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SGS

Test Report

Test Results :

No. SHAEC2200064509

Test Part Description :

Specimen No. SGS Sample ID Description
SN1 SHA22-000645.002 Dark green paste
Remarks :

(1) 1 mg/kg = 0.0001%

(2) MDL = Method Detection Limit
(3) ND = Not Detected { < MDL )
(4) " = Not Regulated

Date: 07 Jan 2022 Page 2 of 4

Antimony {Sb)

Test Method :  With reference to US EPA 3052: 1996, analysis was performed by ICP-OES.
Test ltem(s) Unit DL o0z

Antimony (Sb) mg/kg 2 ND

b L SEETNERSIRE M 200

T otharwise agrovg. v writdig,
1 ..mm«mw g
drasin 1o e Bmfiatin of bl
"m‘gtlmﬁggﬁmr_rﬁ“. -Bareon 0
ang under ths trassucion do
Rk il ; !
&;:“ tie ﬁ‘?ﬁ‘gmn&%www .;.W
- (AR SEHNT I LT FLE el e TR WS T T B b 4 BTN
;sl‘ eRt
WM&W&H 200233 IEEM}W immnm SO OGO T,

. VHLDG-21) 614D mmmm i

‘Memiber of the 305 Group {563 SA}



SGS

Test Report
ATTACHMENTS

No. SHAEC2200064509 Date: 07 Jan 2022 Page 3 of 4

Elements Testing Flow Chart

Sample cutfing/preparation

.

Sample measurement

L

Acid digestion

!

Filtration

!

Solution

!

ICP-MS
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Test Report No. SHAEC2200064509 Date: 07 Jan 2022 Page 4 of 4

Sample photo:

I 1

SHAEC2200064509

SHA22-000645.002

SGS authenticate the photo on original report only
*** End of Report ***
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SGS

Test Report . SHAECZ200064508 Date: €7 Jan 2022 Puge 1 ¢f 4

HENKEL CORPQORATION
1400G Jamboree Road, Irving, CA 92606

The following sample(s) was/were submitted and identified on behalf of the clierts as : 84-3J

SGS Job No. : SP22-000084 - SH

Sample Deszriplicn Adhesive

Stylefifam Ne: _ 84-3J

Date of Sam ple Recgived : 04 Jan 2022

Testifig Period : | 04 Jan 2022 - 07 Jan 2022

Test Requested : Selected test(s) as requested by client.

Test Method; - Please refar 1o next page(s). ¥ IR 3

Test Results : Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

Jonts Lan

Jenny Lan
Approved Signatory
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SGS

Test Report No. SHAEC2200064508

Test Results :

Test Part Description :

Specimen No. SGS Sample ID Description
SN1 SHA22-000645.002  Dark green paste
Remarks :

(1) 1 mg/kg = 0.0001%

{2) MDL = Method Detection Limit
{3) ND = Not Detected ( < MDL )
{(4) "-" = Not Regulated

Date: 07 Jan 2022

Page 2 of 4

Halogen

Test Method :  With reference to BS EN 14582: 20186, analysis was performed by IC.
Test Item(s) Unit MDL o0p2

Fluorine (F) mg/kg 50 ND

Chlorine {CI} mg/kg 50 296

Bromine (Br) mg/kg 50 ND

lodine (1) mg/kg 50 ND
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SGS

Test Report
ATTACHMENTS

No. SHAEC2200064508 Date: 07 Jan 2022 Page 3 of 4

Halogen Testing (oxygen bomb) Flow Chart

Sample cutting/preparation

!

Sample measurement

!

Combustion in oxygen bomb

!

Dissolved in an absorption
solution

!

Filtration

L

Analyzed by ion
chromatography. Double confirm
by other instruments, if
necessary

L
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Test Report No. SHAEC2200064508 Date: 07 Jan 2022 Page 4 of 4

Sample photo:

[ SHAEC2200084508 1

o g om0

SHA22-000645.002

SGS authenticate the photo on original report only
** End of Report ™*
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SG

Test Report No. SHAEC2200064507 Date: 07 Jan 2022 Page 1 of 4

HENKEL CORPORATION
14000 Jamboree Road, Irvine, CA 92606

The following sample(s) was/were submitted and identified on behalf of the clients as : 84-3J

SGS Job No. : SP22-000084 - SH

Sample Description : Adhesive

Stylefltem No : 84-3J

Dale of Sampie Recelved : 04 Jan 2022

Testing Period : 04 Jan 2022 - 07 Jan 2022

Test Reguested : Selected test{s) as requested by client.
Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services {(Shanghal) Co., Ltd.

Jorty La

Jenny Lan
Approved Signatory
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SG

Test Report No. SHAEC2200064507 Date: 07 Jan 2022 Page 2 of 4

Test Results :

Test Part Description :

Specimen No. SGS Sample ID Description
SN1 SHA22-000645.002  Dark green paste

Remarks :
{1) 1 mgfkg = 0.0001%
(2) MDL = Method Detection Limit
(3} ND = Not Detected { < MDL )
{4) "-" = Not Regulated

PFOS (Perfluorooctane Sulfonates) and Perfluorooctanoic Acid (PFOA}

Test Method :  With reference to CEN/TS 15968:2010, analysis was performed by LC-MS or LC-MS-MS.

Test ltemn(s) Unit MDL 002
Perfluorooctane Sulfonates (PFOS)* mg/kg 0.01 ND
Perfluorooctanoic Acid (PFOA) mg/kg 0.01 ND
Notes :

(1) A PFOS refer to Perfluorooctanesulfonic acid and its derivatives including Perfluoroctanesulfonic acid,
Perflucroctane sulfonamide, N-Methylperfluoroctane sulfonamide, N-Ethylperfluoroctane sulfonamide,
N-Methylperflucroctane sulfonamidoethanol and N-Ethylperflucroctane sulfonamidoethanol.
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SGS

Test Report
ATTACHMENTS
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PFOS/PFOA Testing Flow Chart
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Sample measurement
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SGS authenticate the photo on original report only
=+ End of Report ***
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HENKEL CORPORATION
14000 Jamboree Road, Irvine, CA 92606

The following sample(s) was/were submitted and identified on behalf of the clients as : 84-3J

SGS Job No. : SP22-000084 - SH
Sample Description : Adhesive
Stylefltem No : 84-3J

Date of Sample Received : 04 Jan 2022

Testing Pericd :

04 Jan 2022 - 07 Jan 2022

Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).

Test Results : Piease refer to next page(s).

Signed for and on behalf of

SGS-CSTC Standards Technical Services (Shanghai} Co., Ltd.

Jonts Lad

Jenny Lan
Approved Signatory
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Test Report No. SHAEC2200084510 Date: 07 Jan 2022

Test Results :

Test Part Description :

Specimen No. SGS Sample ID Description
SN1 SHA22-000645.002  Dark green paste

Remarks :
{1} 1 mg/kg = 0.0001%
{2) MDL = Method Detection Limit
{(3) ND = Not Detected ( < MDL )
{4) "-" = Not Regulated

Phosphorus {P)

Test Method :  With reference to US EPA 3052: 1996, analysis was performed by ICP-OES.

Test Item(s) Unit MDL ooz
Phosphorus{P} mg/kg 2 64
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Elements Testing Flow Chart

Sample cutting/preparation
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Sample measurement

.

Acid digestion
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Filtration
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Solution

ICP-MS

DATA

S B MR S A LA

lb-lihi

LA g -¢..mnu,-i-u.« ‘h AR, ,“‘J-Q‘,.i‘. PRI § "z,
1ERE (98-21) 61402553 SEREES-ZIBMESTS  Wwragngroup cam £
m.m;mm mms—zspnm !-W —

Mammmm SGS Group {SBESA)




Test Report

Sample photo:
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r SHAEC2200064510 .

SHA22-000645.002

— —

— —

SGS authenticate the photo on original report only
*** End of Report **
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